
Wastewater Master Plan 
Update

MASTER PLAN 
February 2020
Project #: 4123-010-01

Prepared by:
PLUMMER | 1485 Florida Road #C206 | Durango, Colorado 81301



PREPARED FOR Town of Bayfield

PREPARED BY Steve Omer

REVIEWED BY Mark Dahm & Chris Young

DATE February 27, 2020

VERSION 3

PROJECT NO. 4123-010-01



Master Plan
Wastewater Master Plan Update

Town of Bayfield i

TABLE OF CONTENTS
1. EXECUTIVE SUMMARY....................................................................................................................1
2. INTRODUCTION AND OBJECTIVES...................................................................................................2

2.1. Approach ......................................................................................................................................2
[...]
2039, and review of infrastructure needed to support potential expansion areas consistent 
with future growth projections.

5) Assessment of treatment plant improvements that may be needed to support upcoming 
regulations and future growth.

6) Identification of proposed system improvements for use in a capital improvements plan.  

Section 3 presents a summary of existing wastewater collection and treatment facilities. Section 4 
discusses existing and anticipated regulatory requirements that impact the Town operations. Section 5 
evaluates the current and estimated future wastewater flow rates. Section 6 presents a review of the 
hydraulic model of the collection system. In Section 7, the major components of the collection system and 
treatment facility are evaluated for current performance and ability to meet future needs of the system. 
Recommended, and potentially required, capital improvement projects are presented in Section 8.



Master Plan
Wastewater Master Plan Update

Town of Bayfield 3

3. DESCRIPTION OF EXISTING WASTEWATER SYSTEM

3.1. SERVICE AREA

The sanitary sewer service area covers the incorporated limits of the Town, as well as, the neighboring 
Gem Village community and several residences along Bayfield Parkway to the west of the Town limits. 
There currently are approximately 1,700 residential and commercial billed users within the Town’s sewer 
system.  Growth during the planning period is anticipated to be concentrated to the east of the existing 
service area, with some infilling of the area between Gem Village and the Town service areas. Figure 1 
(below) depicts the current and predicted future service area boundaries.

SEE FIGURE 1 – SERVICE AREA MAP REFERENCED ON NEXT PAGE.



Master Plan
Wastewater Master Plan Update

Town of Bayfield 4

Figure 1. Service Area Map



Master Plan
Wastewater Master Plan Update

Town of Bayfield 5

Figure 2. Existing Facilities Map



Master Plan
Wastewater Master Plan Update

Town of Bayfield 6

3.2. COLLECTION FACILITIES

The sanitary sewer collection system provides for the conveyance of sewer flows from all (connected) 
Town businesses and residences to a central treatment facility. This arrangement helps to maintain a clean 
environment by preventing sanitary waste from contaminating private and public property, including 
waterways, and prevents over concentration of residential septic systems.

3.2.1. GRAVITY PIPING AND MANHOLES

There are approximately 21.6 miles of gravity pipe in the existing collection system. The majority 
is constructed of polyvinyl chloride (PVC) piping with some older areas of vitrified clay pipe (VCP). 
The oldest portions of the collection system remaining in service date back to the 1960s. There 
are a combined total of 500 manholes and 4 lift stations that convey sanitary sewer flows within 
the existing collection system. Historically, the Gem Village area operated a separate collection 
and treatment system but the older WWTP was decommissioned and a lift station installed to 
convey sewer flows to the Town treatment facility in 2007.

The Gem Village collection area is depicted in Figure 2 (above). This area is built with 
approximately 19,670 feet of 8-inch PVC piping, and a 70-foot section of 10-inch piping that 
connects the last manhole to the Gem Village Lift Station. There are 80 manholes and 2 lift stations 
within the Gem Village collection area.

The Town collection area is larger and more varied in size and material types than the Gem Village 
area. There are approximately 85,610 feet of 8-inch, 210 feet of 10-inch, 5,220 feet of 12-inch, 
and 3,310 feet of 15-inch gravity piping within the Town collection area. This mostly consists of 
PVC piping, but also includes approximately 15,220 feet of VCP, 3,550 feet of which has been lined 
with PVC during previous maintenance projects. There are approximately 420 manholes and 2 lift 
stations that connect the Town collection area and convey flows to the Town WWTP.

3.2.2. LIFT STATIONS

The Bayfield collection system includes 4 collection system lift stations; 2 of the stations use 
vacuum prime pump systems and 2 others have recently been rebuilt using submersible pump 
systems. Each station is a duplex installation; providing redundant pumping units that alternate 
duty to maintain even wear on the pumps. They are discussed individually in the sections below.

3.2.2.1. SUNRISE LIFT STATION

The Sunrise Lift Station was rebuilt in June 2019 with a new submersible pump system (Flygt 
model NP 3085); pump curves are included in the Figure 3. The rebuilt lift station retains the 
existing force main, which is constructed of approximately 1,610 feet of 4-inch PVC piping. 
The new pumps are predicted to run at a reduced motor frequency of approximately 50 Hz to 
achieve the design flow rate. The previous installation used a mechanical rotophase unit to 
convert single phase to 3-phase power to operate the pumps.  The new installation uses a 
solid state (VFD) unit to create 3-phase power; this change has also improved the reliability 
of the lift station. This lift station averaged 5.4 hours of run time per day with the previous 
vacuum prime pump system and showed no seasonal change in operating times. The 
Operations team had struggled with occasional loss of prime in the vacuum system leading to 
erroneously high run times on the pump hour meter.  The new submersible system has shown 
significantly reduced run time, averaging 1 hour per day. 



Master Plan
Wastewater Master Plan Update

Town of Bayfield 7

Figure 3. System and Pump Curves for Sunrise Lift Station

0 50 100 150 200 250
0

20

40

60

80

100

120

140

160

180

200
System Curve
NP 3085 (60Hz)
NP 3085 (55Hz)
NP 3085 (50Hz)
Design Point

He
ad

 (F
ee

t)

Flow Rate (gpm)

3.2.2.2. SHELL LIFT STATION

The Shell Lift Station was rebuilt in July 2019 using identical pumps and controls as the Sunrise 
Lift Station; pump curves are represented on Figure 4. The lift station designer appears to 
have planned for more head loss than the as-built conditions provide; hence, the duty point 
is significantly above the calculated system curve. This existing force main is built from 
approximately 450 feet of 4-inch PVC and the new pumps may be able to achieve the design 
flow at a reduced motor frequency of approximately 40 Hz. This lift station averaged 0.3 hours 
of run time per day with the vacuum prime system and showed no seasonal variation in run 
times; the new pump system has shown the same average daily run time. 

Figure 4. System and Pump Curves for Shell Lift Station

0 50 100 150 200 250 300
0

10

20

30

40

50

60

70

80

System Curve
NP 3085 (50Hz)
NP 3085 (45Hz)
NP 3085 (40Hz)
Design Point

He
ad

 (F
ee

t)

Flow Rate (gpm)



Master Plan
Wastewater Master Plan Update

Town of Bayfield 8

3.2.2.3. HIGHWAY 160 LIFT STATION

The Highway 160 Lift Station uses a Smith & Loveless vacuum prime pump system that was 
installed in 2001, and it averages 0.3 hours per day of run time; represented on Figure 5. The 
station is being considered for a future upgrade to the same Flygt pumps installed in the 
Sunrise and Shell Lift Stations.  This would allow the Town to maintain limited shelf spares 
that can be utilized at any of three lift stations. The existing force main is constructed of 
approximately 1,200 feet of 4-inch PVC piping, that crosses under Highway 160 near the east 
edge of Gem Village. The planned replacement pumps are predicted to run at a motor 
frequency of 50 Hz to maintain the design flow rate. This lift station operates for an average 
of 20 minutes per day and shows no seasonal variation in recorded run times.

Figure 5. System and Pump Curves for Highway 160 Lift Station

3.2.2.4. GEM VILLAGE LIFT STATION

The Gem Village Lift Station conveys sanitary sewer flows from the Gem Village area into the 
central collection system; represented on Figure 6. It utilizes 2 pumps in series to achieve the 
needed pressure; the existing installation has been in operation since 2007.  The Smith & 
Loveless pump system is vacuum primed and runs for an average of 2.1 hours per day. There 
is some seasonal variation with winter months showing a typical run time between 1-1/2 to 2 
hours per day and summer months at closer to 3 hours per day. There are two existing force 
mains, each is approximately 6,590 feet long; a 4-inch diameter PVC pipe is in service and a 6-
inch pipe was installed to allow for future growth of the system.  The pumps operate near the 
minimum allowable flow for the design, and due to the series, installation pump seals have a 
shortened life expectancy. Similar to the previous installation at the Sunrise Lift Station, the 
Operations team has struggled with occasional loss of prime in the vacuum system leading to 
reports of erroneously high run times on the pump hour meter.

0 50 100 150 200 250 300
0

20

40

60

80

100

120

140 System Curve
4B2D (7.625" Impeller)
Design Point
NP 3085 (50Hz)
NP 3085 (55Hz)
NP 3085 (60Hz)

He
ad

 (F
ee

t)

Flow Rate (gpm)



Master Plan
Wastewater Master Plan Update

Town of Bayfield 9

Figure 6. System and Pump Curves for Gem Village Lift Station

0 50 100 150 200 250 300 350
0

200

400

600

800

1000

1200

1400
System Curve
4C3B Series Pump Curve
Design Point

He
ad

 (F
ee

t)

Flow Rate (gpm)

3.3. WASTEWATER TREATMENT PLANT

The current wastewater treatment plant is based around a Sanitaire Sequencing Batch Reactor (SBR) 
design and has been in operation since August 2009.  Previously the Town operated a three-cell lagoon 
treatment system. The WWTP process flow diagram is included as Figure A in Appendix A.  The SBR WWTP 
includes 2 treatment trains that both operate simultaneously, but on alternating cycles so only one will 
discharge at a given time. The SBR plant was designed for a hydraulic loading of 0.6 MGD, and organic 
loading of 1,583 pounds/day BOD. Each unit process of the WWTP is reviewed in the sections below.

Sizing requirements for WWTP unit processes is not always intuitive. Some components are rated and 
sized based on average usage situations, but all units must be able to process the peak hourly flow 
entering the plant. Due to this, the headworks and disinfection processes are typically rated for the 
anticipated peak hour flow and the biological treatment processes are rated based on average flow rates. 

3.3.1. HEADWORKS

The WWTP headworks is the unit process where flow leaves the collection system and enters the 
treatment plant. The headworks provides for removal of grit and relatively large suspended solids 
(such as rags, plastics and other non-sanitary waste solids), flow measurement, and pumping flow 
into the treatment basins. At the headworks, wastewater flows through a step screen, is 
measured in a 6-inch Parshall flume, flows thorough the grit removal process, and is finally 
pumped out of the headworks for further processing and treatment. The influent flow channel is 
covered, and the foul air is collected by an odor control system that passes the air through an 
activated carbon filter.
 
The existing step screen is a Huber SSF series and, like the rest of the headworks, was sized for a 
peak hour flow rate up to 3 MGD. It has a 3x6 mm screen spacing, effectively removing most solids 
and placing them in an integral bagging system. The unit has performed as designed since the 
WWTP startup and is scheduled for preventive maintenance in 2019. There is also a second 
screening channel with a 1-inch manual bar screen that can be used to bypass the step screen for 
emergency or maintenance needs.



Master Plan
Wastewater Master Plan Update

Town of Bayfield 10

Influent flow is measured with a 6-inch Parshall flume and data is recorded continuously using an 
ultrasonic level sensor. The influent flow data is saved in the plant’s supervisory control and data 
acquisition (SCADA) system. 

The grit removal system is a Smith & Loveless Pistagrit series vortex type system; it is designed to 
remove sand, gravel, and other small grit that could damage pumps and become trapped in the 
treatment basins.  The system operates at internal flow rates up to 250 gpm and uses a bagging 
system to collect the grit removed from the processed wastewater.

Following screening and grit separation, the influent flow is pumped into the SBR basins. The 
influent pump system utilizes 3 pumps to cover a wide range of possible flow rates. The smallest 
pump was designed to convey flows as low as 84 gpm, the second pump will turn on if flows 
exceed 210 gpm, and the third pump will activate if flows are in excess of 420 gpm.  The combined 
capacity of the 3 pumps is 3 MGD. The influent pump layout includes space for a fourth pump if 
necessary for future expansion. 

3.3.2. SEQUENCING BATCH REACTORS

The Town’s previous lagoon treatment system (like many other continuous flow facilities) had a 
constant flow of sewage in and treated water out of the treatment facility. Sequencing Batch 
Reactor (SBR) plants treat the wastewater in batches and interrupt the effluent flow from the 
facility. Some SBRs also include influent equalization to allow interruption of flow into the 
treatment tanks; the Town SBR system uses a continuous inflow design. The SBR is a biological 
treatment process that provides for the reduction of biochemical oxygen demand, ammonia, 
suspended solids, and some other wastewater constituents; special operating parameters may be 
required to effectively reduce some contaminants such as inorganic nitrogen, and phosphorous.

There are 2 existing SBR units and available space for 2 additional treatment trains in the future. 
The SBRs utilize Sanitaire’s Intermittent Cycle Extended Aeration System (ICEAS) process and are 
rated for an average daily flow of up to 0.6 MGD.

The existing basins are approximately 96-feet long and 34-feet wide and designed to provide a 
hydraulic retention time of 1.32 days. The basins are each divided into a smaller pre-react zones 
of approximately 128,900 gallons and a larger SBR tank that holds roughly 962,000 gallons.

Each basin operates on a timed cycle; the cycle time can be automatically reduced if needed to 
respond to unexpectedly high inflow. The basic cycle time consists of a 120-minute React phase 
(which is the sum of three 40-minute aeration cycles with adjustable aeration times for each), a 
60-minute Settle phase, and a 60-minute Decant phase. Each basin is on an alternating operation 
cycle so a single blower can operate continuously. During a storm cycle, the normal 4-hour cycle 
time is reduced to 3-hours by simply reducing the time of each phase by 25 percent. A moving 
weir allows treated water to flow out from the top of the basin during the Decant phase.

The manufacturer’s specifications show planned effluent quality parameters (at design loading) 
of 20 mg/L TSS and BOD, and a seasonally varying ammonia of either 2 or 10 mg/L (summer or 
winter, respectively). The design parameters remain appropriate with the current discharge 
permit requiring a limit of 30 mg/L TSS and BOD, and 13 mg/L for ammonia (see discharge permit 
in Appendix B).
Each basin also has a dedicated pump to convey waste activated sludge from the SBR basin into 



Master Plan
Wastewater Master Plan Update

Town of Bayfield 11

the sludge holding tank. These pumps are submersible, Flygt model NP3102, and rated to convey 
up to 271 gpm.

3.3.3. UV DISINFECTION SYSTEM

Disinfection of wastewater entering surface waters is required under state and federal 
regulations. This may be accomplished using a chemical disinfectant such as chlorine or with 
ultraviolet light. The existing disinfection system utilizes ultraviolet light to inactivate pathogens 
in the treatment plant effluent. The Trojan Model UV 3000 Plus units are sized for flow rates up 
to 3 MGD. There are 2 UV channels and reactors to provide redundancy for the disinfection 
process. Water level in the disinfection channels is held constant by a serpentine weir.

3.3.4. EFFLUENT FLOW METER

The flow rate of treated water leaving the plant is measured with an electromagnetic flow meter 
upstream of the UV system. There is also a 90-degree V-Notch weir immediately downstream of 
the UV system’s serpentine weir; the V-Notch weir can be used as a secondary measurement 
point and may also be used to verify accuracy of the electromagnetic flow meter.  Flow data is 
collected continuously and recorded by the SCADA system.

3.3.5. BLOWERS

Blowers provide forced air to the treatment basins to reduce biochemical oxygen demand, 
ammonia, and other inorganic materials. In theory, it takes approximately 1.1 pounds of oxygen 
to reduce 1 pound of BOD, and 4.6 pounds of oxygen to reduce 1 pound of ammonia to nitrate (a 
process called nitrification). Oxygen demands for complete denitrification (reducing the nitrate to 
nitrite and then to nitrogen gas) can be much greater than simple nitrification. Inefficiencies of 
oxygen transfer due to aeration bubble size and water depth must also be accounted for in sizing 
a blower system.
 
Three existing blowers are available to provide air to the SBR basins and the sludge holding tank. 
All blowers are Sutorbilt 7MP Series with a sound attenuation package that includes inlet and 
outlet silencers, and an enclosure over the blower assembly. The blowers are each rated to 
produce a minimum air flow of 760 scfm.  One 8.8 psi capable blower provides air to the sludge 
holding tank, while two 8.3 psi capable blowers are available to provide air for the SBR basins.

3.3.6. SOLIDS HANDLING

The sludge dewatering and solids handling processes include a sludge holding tank, belt filter 
press, and associated transfer pumps and polymer feed system. Waste activated sludge (WAS) is 
transferred from the SBR basins to the sludge holding tank for processing on the belt filter press. 
The holding tank is designed for a maximum storage volume of 178,800 gallons of liquid while 
maintaining the required 18-inches of freeboard. 

The filter press is a BDP Industries Model 3DP belt filter press with a 3/4-meter wide belt. It was 
designed to thicken sludge at a rate of 550 lb/hr and 130 gpm, and to dewater thickened sludge 
at the same mass loading rate but a predicted flow rate of 47 gpm.  

The polymer feed system was converted from an automated make-up system to a batch mix tank 
system in July 2019. WWTP Staff reported a savings in both water and polymer consumption after 
making this change. The new polymer system utilizes a Hootenanny type eductor to mix dry 
polymer into water and a tank mixer provides for the full dispersion and activation of the polymer 



Master Plan
Wastewater Master Plan Update

Town of Bayfield 12

solution.

Sludge is conveyed from the sludge holding tank to the belt filter press by a dedicated Boerger 
Pump Model PL 100. A similar model PL 200 Series pump is used to convey thickened sludge back 
to the sludge holding tank (after primary processing on the filter press). A screwless shaft 
conveyer is used to move dewatered sludge from the end of the press to a roll off dumpster.

3.3.7. SUPERVISORY CONTROL AND DATA ACQUISITION SYSTEM (SCADA)

The SCADA system was installed with the new WWTP and commissioned in 2009. The WWTP is 
operated from a central programmable logic controller (PLC) that runs the major treatment 
processes and feeds information into the SCADA system. Several unit processes operate with local 
PLCs that are controlled through the central WWTP PLC; these include the step screen, grit 
removal, and belt press. The Operations staff have remote monitoring and alarm viewing ability 
through the RS Means based SCADA system. An alarm dialer will alert the on-call operator if there 
is an immediate response need. The SCADA system also records data required for monthly 
compliance reporting.



Master Plan
Wastewater Master Plan Update

Town of Bayfield 13

4. REGULATORY REQUIREMENTS

Wastewater treatment facilities are regulated by both the Federal Environmental Protection Agency (EPA) 
and the State of Colorado Department of Public Health and Environment (CDPHE). The CDPHE has primacy 
over EPA regulations and therefore is the only agency with which Colorado treatment facilities interact. 
The following sections discuss the major applicable regulations that impact the wastewater collection and 
treatment systems.
 EPA Clean Water Act
 Colorado Water Quality Control Act
 CDPHE Regulation 22 – Site Location and Design Approval
 CDPHE Regulation 31 – Basic Standards for Surface Water
 CDPHE Regulation 64 - Biosolids
 CDPHE Regulation 85 – Nutrient Removal
 CDPHE Regulation 100 – Operator Certification Requirements 
 CDPHE WPC DR 1 – WWTP Design Criteria

4.1. EXISTING REGULATIONS AND TREATMENT REQUIREMENTS

The following sections give brief summaries of the major federal and state regulations that set forth the 
effluent and treatment quality requirements for the Town WWTP.

4.1.1. EPA CLEAN WATER ACT

The Clean Water Act (CWA) establishes the basic structure for regulating discharges of pollutants 
into the waters of the United States and regulating quality standards for surface waters. The basis 
of the CWA was enacted in 1948 and was called the Federal Water Pollution Control Act, but the 
Act was significantly revised and expanded in 1972. “Clean Water Act” became the Act’s common 
name with amendments in 1972. 

Under the CWA, the EPA has implemented pollution control programs; such as, setting 
wastewater standards for industrial and municipal users. The EPA continues development and 
occasional revision of quality criteria that regulate pollutants in surface waters.

The CWA made it unlawful to discharge any pollutant from a point source into navigable water, 
unless a permit was obtained.  The EPA’s National Pollutant Discharge Elimination System (NPDES) 
permit program controls allowable discharges. Point sources are discrete conveyances, such as, 
pipes or man-made ditches. Individual homes that are connected to a municipal system, use a 
septic system, or do not have a surface discharge do not need an NPDES permit; however, 
industrial, municipal, and other facilities must obtain permits if their discharges go directly to 
surface waters.

4.1.2. COLORADO WATER QUALITY CONTROL ACT

The Colorado Water Quality Control Act was most recently updated in 2017; it is published under 
the Colorado Revised Statues, Section 25-8-501. This regulation defines the State’s ability to 
regulate water uses and discharges to conserve and maintain the quality of public waters. The 
requirements related to expansion and construction projects for wastewater treatment facilities 
are included in this regulation; if a facility exceeds 80 percent of design capacity (as a 30 day 
average), they are required to begin planning and design of a facility expansion and if a system 



Master Plan
Wastewater Master Plan Update

Town of Bayfield 14

exceeds 95 percent of capacity, the facility must begin construction of the planned expansion.

4.1.3. CDPHE REGULATION 22 – SITE LOCATION AND DESIGN APPROVAL

The Site Location and Design Approval for Domestic Wastewater Treatment Works (Regulation 
22) regulates wastewater treatment facilities, lift stations and large diameter sewer lines. This 
rule sets forth the minimum standards for location selection and design of the covered systems; 
however, local government entities are permitted to create more stringent requirements if 
desired. The CDPHE has also established a fee system to help offset their expenses associated 
with reviewing site location and design submittals.

Changes in design flow rate and organic loading capacity can require an amendment to the 
existing site approval. This can impact both lift stations and treatment plants if community growth 
forces an increase in capacity.

4.1.4. CDPHE REGULATION 31 – BASIC STANDARDS FOR SURFACE WATER

The Basic Standards and Methodologies for Surface Water (Regulation 31) was adopted in 1979 